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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52669 GHz -45.81 dBm -5.81 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.51143 GHz -46.85 dém -6.65 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53565 GHz -43.62 dem -18.63 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53857 GHz -44.69 dem -19.69 d&
3.540 GHz 3.549 GHz 1.000 MHz 3.54888 GHz -23.04 dBm -10.04 dB 3.540 GHz 3.549 GHz 1,000 MHz 3.54683 GHz -41.63 dém -28.63 d&
3.549 GHz 3.550 GHz 200.000 kHz 32,55000 GHz -25.66 dBm -12.66 dB 3.549 GHz 3.550 GHz 200.000 kHz 3.54977 GHz -48.75 dBm -35.75 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.55107 GHz 17.61 dém -12.39 dB 3.550 GHz 3.570 GHz 100.000 kHz 3.56893 GHz 17.94 dem -12.06 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57031 GHz -54.50 dBm -41.50 dB 3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz -30.68 dém -17.68 d&
3.571 GHz 3.590 GHz 1.000 MHz 3,57298 GHz -46.89 dBm -33.80 dB 3.571 GHz 3.590 GHz 1,000 MHz 3.57100 GHz -33.38 dém -20.38 dB
3.590 GHz 3.710 GHz 1.000 MHz 3,58059 GHz -48.10 dém -23.10 dB 3.590 GHz 3.710 GHz 1,000 MHz 3.59059 GHz -47.80 dem -22.80 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71262 GHz -48.07 dém -23.07 dB 3.710 GHz 3.720 GHz 1,000 MHz 3.71599 GHz -48.08 dém -23.08 d&
3.720 GHz 3.750 GHz 1.000 MHz 3.73441 GHz -48.08 dBm -8.08 dB 3.720 GHz 3.750 GHz 1,000 MHz 3,72252 GHz -47.91 dBm -7.91 dB
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3.500 GHz 3.530 GHz 1,000 MHz 3,62702 GHz -43.14 dbm -3.14 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.54000 GHz -39.63 dBm -14.63 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54887 GHz -31.23 dBm -18.23 dB
3.549 GHz 3.550 GHz 200.000 kHz 3,54997 GHz -36.22 dbm -22,22 db
3.550 GHz 3.570 GHz 100.000 kHz 3.55606 GHz -2.61 dém -32.61 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57005 GHz -38.35 dim -25.35 dB
3.571 GHz 3.590 GHz 1.000 MHz 3.57109 GHz -34.73 dbm -21.73 dB
3.590 GHz 3.710 GHz 1,000 MHz 3,59059 GHz -46.83 dem 21,83 dg
3.710 GHz 3.720 GHz 1.000 MHz 3.71490 GHz -48.09 dBm -23.00 db
3.720 GHz 3.750 GHz 1.000 MHz 3.72104 GHz -48.01 dBm -8.01 dB
]

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number 1 A98 of A108




SPORTON LAB.

FCC RF Test Report

Report No. : FG340401F

LTE Band 48 / 20MHz

64QAM

Middle Channel / 1IRBO

Middle Channel / IRBmax

pectri ry
RefLevel 25.00 dBm  Offset .72 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
20 dbipitfheck I 20 dbiail_(fbeck
Line _$PURIOUS_) INE_ABS PABS | Line _$PURIOUS_| INE_ABS PABS
10 dBm 1 10 dBm
0de ‘ 0 dBm
-10 dBm T -10 dBm
20 dB 1 l‘ 20 dBm l %
-30 dBm 4 -30 dBm
| SPURIOUS_LINE_ABS ‘ E | SPURTOUS_LINE ABS_ H
or ur 1
EtuGLE \\ £ s et am = rint M—ﬂ*—-—-ﬂ S =
o -
-60 der -60 dBém
-70d 70 dBm
Start 3.5 GHz 69910 pts Stop 3.75 GHz Start 3.5 GHz 69910 pts Stop 3.75 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52189 GHz -46.58 dBm -6.568 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.51815 GHz -47.00 dém -7.00 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53905 GHz -47.39 dem -22,39 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53208 GHz -47.61 dem -22.61 dg&
3.540 GHz 3.595 GHz 1.000 MHz 3.59397 GHz -45.92 dBm -20.92 dB 3.540 GHz 3.595 GHz 1,000 MHz 3.59497 GHz -47.21 dém -22.21 dB
3.595 GHz 3.614 GHz 1.000 MHz 32.61382 GHz -27.12 dBm -14.12 dB 3.595 GHz 3.614 GHz 1,000 MHz 3.61204 GHz -41.26 dBm -28.26 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61500 GHz -29.22 dém -16.22 dB 3.614 GHz 3.615 GHz 200.000 kHz 3.61472 GHz -52.65 dem -39.65 db
3.615 GHz 3.635 GHz 100.000 kHz 3.61609 GHz 17.35 dBm -12.65 dB 3.615 GHz 3.635 GHz 100.000 kHz 3.63391 GHz 17.29 dém -12.71 d8
3.635 GHz 3.636 GHz 200.000 kHz 3.63551 GHz -54.60 dBm -41.60 dB 3.635 GHz 3.636 GHz 200.000 kHz 3.63502 GHz -31.08 dém -18.08 dB
3.636 GHz 3.655 GHz 1.000 MHz 3.63798 GHz -48.48 dem -35.48 dB 3.635 GHz 3.655 GHz 1,000 MHz 3.63609 GHz -39.57 dem -26.57 dB
3.655 GHz 3.720 GHz 1.000 MHz 3.71903 GHz -48.13 dém -23.13 dB 3.655 GHz 3.720 GHz 1,000 MHz 3.65725 GHz -47.96 dém -22.96 d&
3.720 GHz 3.750 GHz 1.000 MHz 3,72074 GHz -48.07 dBm -8.07 dé 3.720 GHz 3.750 GHz 1,000 MHz 3.72401 GHz -48.08 dBm -8.08 dB
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3.595 GHz 3.614 GHz 1.000 MHz 32.61374 GHz -33.30 dBm -20.30 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61499 GHz -37.82 dém -24.82 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.62084 GHz -2.56 dBm -32.56 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63502 GHz -39.31 dém -26.31 dB
3.636 GHz 3.655 GHz 1,000 MHz 3,63666 GHz -36.66 dBm -23.66 db
3.655 GHz 3.720 GHz 1.000 MHz 3.65532 GHz -47.35 dém -22.35 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,73500 GHz -48.11 dBm -8.11 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52774 GHz -47.30 dBm -7.30 de 3.500 GHz 3.530 GHz 1,000 MHz 3.50691 GHz -47.61 dém -7.61 de
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3.700 GHz 3.701 GHz 200.000 kHz 3,70000 GHz -54.12 dBm -41.12 dB 3.700 GHz 3.701 GHz 200.000 kHz 3.70004 GHz -31.60 dBm -18.60 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70336 GHz -47.62 dem -34.62 dB 3.701 GHz 3.710 GHz 1,000 MHz 3.70104 GHz -36.40 dem -23.40 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71094 GHz -47.81 dém -22.81 dB 3.710 GHz 3.720 GHz 1,000 MHz 3.71074 GHz -46.44 dém -21.44 dg
3.720 GHz 3.750 GHz 1.000 MHz 3.72282 GHz -47.99 dBm -7.99 dB 3.720 GHz 3.750 GHz 1,000 MHz 3.72460 GHz -47.83 dBm -7.63 dB
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3.700 GHz 3.701 GHz 200.000 kHz 3,70000 GHz -38.89 dbm -25.89 db
3.701 GHz 3.710 GHz 1,000 MHz 3,70104 GHz -36.46 dBm -23,46 db
3.710 GHz 3.720 GHz 1.000 MHz 3.71015 GHz -41.53 dBm -16.53 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72045 GHz -46.49 dBm -6.49 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52813 GHz -46.76 dBm -6.76 dB 3.500 GHz 3.530 GHz 1,000 MHz 3.50802 GHz -46.88 dém -6.68 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53896 GHz -45.87 dem -20.87 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53310 GHz -47.32 dém -22.32 d&
3.540 GHz 3.549 GHz 1.000 MHz 3.54864 GHz -34.44 dBm -21.44 dB 3.540 GHz 3.549 GHz 1,000 MHz 3.54875 GHz -46.71 dém -33.71 d8
3.549 GHz 3.550 GHz 200.000 kHz 32,54999 GHz -29.29 dBm -16.20 dB 3.549 GHz 3.550 GHz 200.000 kHz 3.54976 GHz -53.62 dBm -40.62 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.55107 GHz 15.05 dém -14.95 dB 3.550 GHz 3.570 GHz 100.000 kHz 3.56893 GHz 15.02 dem -14.98 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57058 GHz -55.33 dBm -42.33 dB 3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz -33.98 dém -20.98 dg
3.571 GHz 3.590 GHz 1.000 MHz 3,57636 GHz -47.60 dBm -34.60 dB 3.571 GHz 3.590 GHz 1,000 MHz 3.57100 GHz -34.50 dBm -21.50 dB
3.590 GHz 3.710 GHz 1.000 MHz 3,58059 GHz -48.08 dém -23.08 dB 3.590 GHz 3.710 GHz 1,000 MHz 3.70584 GHz -48.05 dem -23.05 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71045 GHz -47.96 dBm -22.96 dB 3.710 GHz 3.720 GHz 1,000 MHz 3.71649 GHz -48.04 dém -23.04 dg
3.720 GHz 3.750 GHz 1.000 MHz 3.72371 GHz -48.08 dBm -8.08 dB 3.720 GHz 3.750 GHz 1,000 MHz 3.72312 GHz -48.10 dBm -8.10 dB
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3.500 GHz 3.530 GHz 1,000 MHz 3,51860 GHz -46.80 dBm -6.80 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53965 GHz -41.80 dBm -16.80 dB
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3.570 GHz 3.571 GHz 200.000 kHz 3.57001 GHz -41.11 dBm -28.11 dB
3.571 GHz 3.590 GHz 1.000 MHz 3.57109 GHz -38.39 dbm -25.39 dB
3.590 GHz 3.710 GHz 1,000 MHz 3,59059 GHz -48.08 dem -23.08 dg
3.710 GHz 3.720 GHz 1.000 MHz 3.71906 GHz -48.06 dBm -23.06 db
3.720 GHz 3.750 GHz 1.000 MHz 3.72134 GHz -48.08 dBm -8.08 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.50451 GHz -46.91 dBm -6.91 de 3.500 GHz 3.530 GHz 1,000 MHz 3.50997 GHz -46.76 dBm -6.76 d&
3.530 GHz 3.540 GHz 1.000 MHz 3,53345 GHz -47.32 dem -22,32 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53497 GHz -47.42 dBm -22.42 dB
3.540 GHz 3.595 GHz 1.000 MHz 3.54936 GHz -47.44 dBm -22.44 dB 3.540 GHz 3.595 GHz 1,000 MHz 3.54173 GHz -47.41 dém -22.41 dB
3.595 GHz 3.614 GHz 1.000 MHz 32.61389 GHz -35.26 dBm -22.26 dB 3.595 GHz 3.614 GHz 1,000 MHz 3.61326 GHz -47.55 dBm -34.55 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61500 GHz -30.81 dém -17.91 dB 3.614 GHz 3.615 GHz 200.000 kHz 3.61477 GHz -55.06 dem -42.06 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.61609 GHz 14.23 dBm -15.77 dB 3.615 GHz 3.635 GHz 100.000 kHz 3.63391 GHz 14.29 dém -15.71 d8
3.635 GHz 3.636 GHz 200.000 kHz 3.63561 GHz -55.72 dém -42.72 dB 3.635 GHz 3.636 GHz 200.000 kHz 3.63500 GHz -33.47 dém -20.47 dB
3.636 GHz 3.655 GHz 1.000 MHz 3.63609 GHz -48.80 dém -35.90 dB 3.635 GHz 3.655 GHz 1,000 MHz 3.63609 GHz -40.68 dem -27.68 dB
3.655 GHz 3.720 GHz 1.000 MHz 3.71002 GHz -48.12 dém -23.12 dB 3.655 GHz 3.720 GHz 1,000 MHz 3.71002 GHz -48.05 dém -23.05 d&
3.720 GHz 3.750 GHz 1.000 MHz 3.73619 GHz -48.00 dBm -8.00 dBé 3.720 GHz 3.750 GHz 1,000 MHz 3.72876 GHz -48.13 dBm 13 dB
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3.540 GHz 3.595 GHz 1.000 MHz 3.56378 GHz -47.56 dBm -22.56 dB
3.595 GHz 3.614 GHz 1.000 MHz 3.61381 GHz -38.35 dBm -25.35 dB
3.614 GHz 3.615 GHz 200.000 kHz 3.61497 GHz -40.84 dem -27.84 dB
3.615 GHz 3.635 GHz 100.000 kHz 3.62975 GHz -4.63 dBm -34.63 dB
3.635 GHz 3.636 GHz 200.000 kHz 3.63502 GHz -41.91 dBm -28.91 dB
3.636 GHz 3.655 GHz 1,000 MHz 3,63609 GHz -39.89 dem -26.89 db
3.655 GHz 3.720 GHz 1.000 MHz 3.70616 GHz -48.05 dBém -23.08 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74866 GHz -48.11 dém -8.11 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52744 GHz -47.52 dém -7.52 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.50709 GHz -47.67 dém -7.67 dB
3.530 GHz 3.540 GHz 1.000 MHz 3,53383 GHz -47.56 dem -22.56 dB 3.530 GHz 3.540 GHz 1,000 MHz 3.53426 GHz -47.40 dBm -22.40 dB
3.540 GHz 3.660 GHz 1.000 MHz 3.54550 GHz -47.62 dém -22.62 dB 3.540 GHz 3.660 GHz 1.000 MHz 3.54574 GHz -47.46 dém -22.46 dB
3.660 GHz 3.679 GHz 1.000 MHz 3.67888 GHz -35.42 dBm -22.42 dB 3.660 GHz 3.679 GHz 1.000 MHz 3.67866 GHz -47.53 dBm -34.53 dB
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3.701 GHz 3.710 GHz 1.000 MHz 3.70113 GHz -48.61 dem -35.61 dB 3.701 GHz 3.710 GHz 1,000 MHz 3.70104 GHz -39.7% dem -26.7% dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71144 GHz -47.96 dBm -22.96 dB 3.710 GHz 3.720 GHz 1.000 MHz 3.71015 GHz -47.24 dém -22.24 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73084 GHz -48.03 dBm -8.03 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72104 GHz -47.88 dBm -7.88 dB
e
L ] L L J o

Highest Channel / FullRB

N/A

J

pec T
RefLevel 25.00 dBm  Offset .72 dB Mode Auto Sweep
SGL Count 1004100
@1 AvgPwr
o0 dbipaltGheck
Line _$PURIOUS_ INE_ABS.
10 dem
ode
-10 dBm
20 dB
-30d
| SPURIOUS_LINE_ABS
50 dem i 'v [
-50 dBr
-70d
Start 3.5 GHz 69910 pts Stop 3.75 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALi
3.500 GHz 3.530 GHz 1.000 MHz 2.50166 GHz -47.73 dBm -7.73 de
3.530 GHz 3.540 GHz 1.000 MHz 3.53529 GHz -47.42 dém -22.42 dB
3.540 GHz 3.660 GHz 1.000 MHz 3.54037 GHz -47.62 dBm -22.62 dB
3.660 GHz 3.679 GHz 1.000 MHz 32.67591 GHz -38.94 dBm -25.94 dB
3.679 GHz 3.680 GHz 200.000 kHz 3.67999 GHz -20.40 dem -27.40 dB
3.680 GHz 3.700 GHz 100.000 kHz 3.69356 GHz -4.81 dBm -34.91 dB
3.700 GHz 3.701 GHz 200.000 kHz 3,70000 GHz -41.49 dBm -28.49 dB
3.701 GHz 3.710 GHz 1,000 MHz 3,70131 GHz -41.23 dem -28.23 db
3.710 GHz 3.720 GHz 1.000 MHz 3.71005 GHz -44.94 dBm -19.94 dB
3.720 GHz 3.750 GHz 1.000 MHz 3,72252 GHz -48.02 dBm -8.02 dB
1
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SPORTON LAB.

FCC RF Test Re

port

Report No. : FG340401F

Conducted Spurious Emission

LTE Band 48 / 5MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum =N spectrum Ly
Ref Level 0.00 dBm  Offset 8.72 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE naks 10 ddnE—bRURICUS FINE ABE n
20 da -20 dem
-30 dam -30 dBm
;I;L:-;uu:‘: LINE_ABS, o N N ;:L;;;:Ja LINE_PES e ,
a = o/ g AL ) 0 — e v .
-60 dBm ~60 dBm
-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz | (| Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fr Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 875.65967 MHz -54.45 dém -14.45 de 30.000 MHz 1.000 GHz 1,000 MHz 575.03498 MHz -54.53 dém -14.53 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.63434 GHz -52.98 dém -12.98 dB 1.000 GHz 3.000 GHz 1,000 MHz 2.51687 GHz -53.00 deém -13.00 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.32021 GHz -46.17 dBm -6.17 dB 3,000 GHz 3.500 GHz 1,000 MHz 3.39268 GHz -44.03 dBm -4.03 dB
3.750 GHz 7.000 GHz 1,000 MHz 3.78087 GHz -48.16 dém -8.16 dB 3,750 GHz 7.000 GHz 1,000 MHz 3.93035 GHz -47.80 dBm -7.80 d&
7.000 GHz 14.000 GHz 1,000 MHz 13.07025 GHz -50.57 dém -10.57 de 7,000 GHz 14.000 GHz 1.000 MHz 7.24573 GHz -44.47 dem -4.47 dB
14.000 GHz 22.000 GHz 1,000 MHz 17.67602 GHz -47.50 dém -7.50 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.99013 GHz -47.35 dBm -7.35 d8
22.000 GHz 30.000 GHz 1,000 MHz 20.80626 GHz -47.27 dBm -7.27 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.77526 GHz -47.29 dBm -7.29 dB
30.000 GHz 36.000 GHz 1,000 MHz 37.53328 GHz -45.88 dém -5.88 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.53178 GHz -45.80 dBm -5.80 d&
I i 0
Date: 13. 3 Data: 1 023 )
Highest Channel
Spectrum I :?31
Ref Level 0.00 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PARS
10 dBnE—$PURIOUS LINE ABS| naks
-20 dBm
-30 dBm
an dn
| SPURIOUS_LINE_ABS_,
-50 dem i Fa—— PERU. TV ST VPR Iy st pnal shoen, P aian
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency \ Power Abs \ ALimit \
30.000 MHz 1.000 GHz 1.000 MHz 999.27286 MHz -54.46 dBm -14.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63684 GHz -53.20 dBm -13.20 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.46514 GHz -44.46 dBm -4.46 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.92617 GHz -47.20 dBm -7.20 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.39072 GHz -44.32 dBm -4,32 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.65352 GHz -47.25 dBm -7.25 dB
22.000 GHz 320.000 GHz 1.000 MHz 29.20076 GHz -47.47 dBm
30.000 GHz 38.000 GHz 1.000 MHz 37.54528 GHz -45.95 dBm
ST .
L JL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401F

LTE Band 48 / 10MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum - ectrum Ly
Ref Level 0.00 dBm  Offset 8.72 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddnE—bRURICUS FINE ABE n
20 da -20 dem
-30 dam -30 dBm
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e b Nagun et b
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-70 dBm -70 dBm!
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz | (| Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fr | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 520.74213 MHz -54.38 dém -14.38 de 30.000 MHz 1.000 GHz 1,000 MHz 562.30635 MHz -54.35 dem -14.35 d&
1.000 GHz 3.000 GHz 1,000 MHz 2.62434 GHz -53.31 dém -13.31 dB 1.000 GHz 3.000 GHz 1,000 MHz 2.50787 GHz -53.16 dém -13.16 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.32046 GHz -45.57 dBm -5.57 dB 3,000 GHz 3.500 GHz 1,000 MHz 3.39043 GHz -44.32 dBm -4.32 dB
3.750 GHz 7.000 GHz 1,000 MHz 3.78133 GHz -48.43 dém -8.43 dB 3,750 GHz 7.000 GHz 1,000 MHz 3.85143 GHz -47.15 dBm -7.15 d&
7.000 GHz 14.000 GHz 1,000 MHz 13.08925 GHz -50.70 dém -10.70 de 7,000 GHz 14.000 GHz 1.000 MHz 7.24123 GHz -44.64 dBm -4.64 d&
14.000 GHz 22.000 GHz 1,000 MHz 17.65802 GHz -47.25 dém -7.25 dB 14.000 GHz 22.000 GHz 1,000 MHz 17.67852 GHz -47.36 dBm -7.36 de
22.000 GHz 30.000 GHz 1,000 MHz 20.79576 GHz -47.39 dBm -7.39.dB 22,000 GHz 30.000 GHz 1,000 MHz 25.75827 GHz -47.39 dBm -7.39 dB
30.000 GHz 36.000 GHz 1,000 MHz 37.54078 GHz -5.92 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.52878 GHz -45.00 dBm -6.00 d&.
) ) 2
Date: 13. 3 04:23:09 Data: 1
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Ref Level 0.00 dBm  Offset 8.72 dB Mode Auto Sweep
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@1 AvgPwr
Limit ¢heck
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-30 dBm
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency \ Power Abs \ ALimit \
30.000 MHz 1.000 GHz 1.000 MHz B843.66567 MHz -54.25 dBm -14,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49338 GHz -53.05 dBm -13.05 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.38343 GHz -44.05 dBm -4.05 de
3.750 GHz 7.000 GHz 1.000 MHz 3.99813 GHz -46.79 dBm -6.79 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.38122 GHz -43.32 dBm -3.32 dB
14.000 GHz 22.000 GHz 1.000 MHz 16.00462 GHz -47.34 dBm -7.34 dB
22.000 GHz 320.000 GHz 1.000 MHz 29.76376 GHz -47.45 dBm -7.45 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.52428 GHz -45.72 dBm -5.72 d&
N .
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Report No. :

FG340401F

LTE Band 48 / 15MHz

QPSK / 1RBO

Lowest Channel Middle Channel
Spectrum - ectrum Ly
Ref Level 0.00 dBm  Offset 8.72 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
10 dBE—$RURICUS LINE ABE n 10 ddre—bRURICUS L INE ABS n
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Start 30.0 MHz 77008 pts Stop 38.0 GHz | (| Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fr | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 56279110 MHz -54.55 dém -14.55 de 30.000 MHz 1.000 GHz 1,000 MHz 942,55622 MHz -54.55 dem -14.55 dg
1.000 GHz 3.000 GHz 1,000 MHz 2.95826 GHz -52.98 dém -12.98 dB 1.000 GHz 3.000 GHz 1,000 MHz 2.97226 GHz -53.15 dBém -13.15 d&
3.000 GHz 3.500 GHz 1,000 MHz 3.32071 GHz -45.94 dBm -5.54 dB 3,000 GHz 3.500 GHz 1,000 MHz 3.38818 GHz -44.64 dBm -4.64 dB
3.750 GHz 7.000 GHz 1,000 MHz 3.78133 GHz -48.66 dBm -8.66 dB 3,750 GHz 7.000 GHz 1,000 MHz 3.92571 GHz -47.87 dBm -7.67 d&
7.000 GHz 14.000 GHz 1,000 MHz 13.08975 GHz -50.71 dém -10.71 de 7,000 GHz 14.000 GHz 1.000 MHz 7.23673 GHz -44.74 dém -4.74 de
14.000 GHz 22.000 GHz 1,000 MHz 17.68452 GHz -47.40 dém -7.40 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.97963 GHz -47.32 dém -7.32 de
22.000 GHz 30.000 GHz 1,000 MHz 20.77826 GHz -47.35 dBm -7.36 dB 22,000 GHz 30.000 GHz 1,000 MHz 25.80276 GHz -47.46 dBm -7.46 dB
30.000 GHz 36.000 GHz 1,000 MHz 37.50178 GHz -5.90 dB 30,000 GHz 38.000 GHz 1,000 MHz 37.53128 GHz -45.93 dBm -5.93 d&
) ) 2
Date: 1 Date: 1 04
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Spectrum I nf
Ref Level 0.00 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
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-30 dBm
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-70 dBm
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Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency \ Power Abs \ ALimit \
30.000 MHz 1.000 GHz 1.000 MHz Q58.55322 MHz -54.30 dBm -14,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63834 GHz -53.12 dBm -13.18 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.45565 GHz -43.90 dBm -3,90 de
3.750 GHz 7.000 GHz 1.000 MHz 3.91642 GHz -47.69 dBm -7.69 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.37172 GHz -44.79 dBm -4.79 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.99163 GHz -47.37 dBm -7.37 dB
22.000 GHz 320.000 GHz 1.000 MHz 29.79826 GHz -47.42 dBm -7.48 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.57378 GHz -45.84 dBm -5.64 d&
N .
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FG340401F

LTE Band 48 / 20MHz

QPSK / 1RBO

Lowest Channel Middle Channel
ectrum - pectrur Ly
Ref Level 0.00 dBm  Offset 8.72 dB Mode Auto Sweep Ref Level 0,00 dm Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit Gheck PASS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fr | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 938.67816 MHz -54.44 dem -14.44 dB 30.000 MHz 1.000 GHz 1.000 MHz 953.22089 MHz -54.35 dBm -14.35 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49988 GHz -53.25 dém -13.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50137 GHz -53.02 dBém -13.02 d&
3.000 GHz 3.500 GHz 1.000 MHz 3.32071 GHz -46.31 dBm -6.31 db 3.000 GHz 3.500 GHz 1.000 MHz 3.38568 GHz -44.34 dBm -4.34 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.78180 GHz -47.62 dém -7.62 dB 3.750 GHz 7.000 GHz 1.000 MHz 3.84679 GHz -47.64 dBém -7.64 dB
7.000 GHz 14.000 GHz 1,000 MHz 13.99725 GHz -£0.68 dem -10.68 de 7.000 GHz 14,000 GHz 1,000 MHz 7.23223 GHz -45.72 dem -5.73 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.96863 GHz -47.34 dém -7.34 dB 14,000 GHz 22.000 GHz 1.000 MHz 15.99163 GHz -47.30 dBém -7.30 dB
22,000 GHz 30.000 GHz 1.000 MHz 29.80126 GHz -47.24 dBm -7.24 B 22,000 GHz 30.000 GHz 1.000 MHz 26.75277 GHz -47.39 dBm -7.39 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.49328 GHz -45.90 dém -5.90 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.52778 GHz -45.72 dBém -5.72 dB
it w
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Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.43428 MHz -54.41 dBm -14.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96776 GHz -53.14 dBm -13.14 dB
3,000 GHz 3.500 GHz 1.000 MHz 3.45090 GHz -44.48 dBm -4.48 dB
3,750 GHz 7.000 GHz 1.000 MHz 3.91178 GHz -47.24 dBm -7.24 db
7.000 GHz 14.000 GHz 1.000 MHz 7.36222 GHz -43.50 dBm -3.50 db
14,000 GHz 22.000 GHz 1.000 MHz 17.66152 GHz -47.35 dBm -7.35 dB
22,000 GHz 30,000 GHz 1.000 MHz 29.78826 GHz -47.48 dBm -7.48 dB
30,000 GHz 38.000 GHz 1.000 MHz 37.49578 GHz -45,87 dBm -5.87 db
Il J L
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samronis.  FCC RF Test Report

Report No. : FG340401F

Frequency Stability

Test Conditions LTE Band 48 (QPSK) / Middle Channel Limit
BW 5MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0022
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0020
20 Normal Voltage 0.0029
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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samronis.  FCC RF Test Report Report No. : FG340401F
Appendix B. Test Results of Radiated Test
Radiated Spurious Emission
: Temperature : 23~25°C
Test Engineer : Carry Xu - —
Relative Humidity : 41~42%
LTE Band 48 / 20MHz / QPSK
Frequency EIRP Limit e =, 1S (L A CATLEES Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
7104 -62.80 -40 -22.80 -74.26 2.84 14.30 H
10656 -58.61 -40 -18.61 -68.55 3.49 13.43 H
Lowest 14208 -59.76 -40 -19.76 -70.00 3.85 14.09 H
7104 -60.04 -40 -20.04 -71.50 2.84 14.30 V
10656 -57.14 -40 -17.14 -67.08 3.49 13.43 \Y
14208 -60.12 -40 -20.12 -70.36 3.85 14.09 V
7230 -58.99 -40 -18.99 -70.45 2.84 14.30 H
10848 -47.17 -40 -7.17 -57.11 3.49 13.43 H
Middle 14646 -62.90 -40 -22.90 -73.14 3.85 14.09 H
7230 -56.50 -40 -16.50 -67.96 2.84 14.30 \Y
10848 -43.50 -40 -3.50 -53.44 3.49 13.43 \Y
14646 -62.40 -40 -22.40 -72.64 3.85 14.09 \Y
7356 -52.28 -40 -12.28 -63.74 2.84 14.30 H
11040 -54.54 -40 -14.54 -64.48 3.49 13.43 H
Highest 14724 -60.10 -40 -20.10 -70.34 3.85 14.09 H
9 7356 -50.85 -40 -10.85 -62.31 2.84 14.30 \
11040 -52.66 -40 -12.66 -62.60 3.49 13.43 V
14724 -60.18 -40 -20.18 -70.42 3.85 14.09 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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